
01-098
fishing pole holder
will fit genesis 150 grab bar
installation instructions 

included: tools needed:

Madjax recommends professional installation. If you choose to not have this product installed 
by a professional, we highly recommend that you exercise caution, care, and patience when 
installing this product as it involves drilling holes into your cart’s body.

1
2

Attach Front bracket to fishing pole 
holder using countersunk hardware 
as shown. Bolts go through back of 
plate with washer and nuts on front of 
holder.

NOTE: A Madjax Grab bar is required 
for this installation.

Attach front and rear brackets 
around grab bar as shown and 
tighten.

Pole Holder
Front Bracket
Rear Bracket
Hardware Pack

Pole Holder

Rear Bracket

Front Bracket

#3 Phillips Tip
13mm Wrench
13mm Socket
Cordless Impact



Installation Complete
visit www.mymadjax.com for more installation videos.

Club Car®, Club Car® Precedent®, and Club Car® DS® are registered trademarks of Ingersoll Rand, Inc. (“Ingersoll 
Rand”). Reference to Club Car®, Club Car® Precedent®, or Club Car® DS® or any of Ingersoll Rand’s trademarks, word 
marks, or products is only for purposes of identifying golf carts with which this Madjax product is compatible. Madjax 
products are aftermarket parts and are not original equipment parts. Madjax is not connected to, affiliated with, sponsored 
by, or endorsed by Ingersoll Rand or any of its subsidiary companies. 

Hardware Pack

1

2
3

3

3B

3A

3

3

Date Issued: 5/18/15

01-098 Brackets, Hardware, & Instructions
01-097 Color Box
01-068 Fishing Pole Holder
Componet Part#'s for 01-100 Fishing Pole Holder Assembly:

WARRANTY PARTS
EXPLODED VIEW DIAGRAM

01-100 - FISHING POLE HOLDER
FOR GENESIS150 REAR SEAT

01-100 - FISHING POLE HOLDER FOR GENESIS150
 ITEM # DESCRIPTION PART # QTY

1  Mounting Plate W01-68-1 1

2  Clamp Bracket W01-68-2 1

3  Hardware Pack W01-68-3 1

    M8 Flat Washer 4

    M8 Lock Washer 2

    M8 Hex Nut 4
3a     M8x70 Countersunk Phillips#3 2

3b     M8x50 Hex Head Bolt 2

2 - 8mm x 70mm Countersunk #3 Phillips
6 - 8mm Flat Washers
4 - 8mm Lock Nuts
2 - 8mm x 40mm Hex Head Bolts






